



TEST REPORT

№ 13/04.07.2014

1. Plastic vinyl chloride profiles for doors and windows - Weiss Profil *.

2. Applicant for the test - Weiss-Profile Ltd.

Application No. 36 / 30.05.2012

3. Test methods:

BDS EN 513:2003

BDS EN 12608 T.5.8

BDS EN ISO 7724-1,2

4. Date of receipt of the samples (test samples) at the laboratory
30.05.2012.

5. Quantity of samples tested: 10 pcs. 50 mm x 50 mm PVC table

6. Date of the test: 03.07.2014.

7. Test results

№	Name of index	Unit of value	Standards (validated methods)	No. of specimen according to entry-output journal	Test results (value, uncertainty))	Value and tolerance of the indicator	Test conditions
1	2	3	4	5	6	7	8
1.	Color before artificial exposure	ΔE Δb	BDS EN ISO 7724-1,2,3	36-10-01	2.51 2.83	-	T=21.7 °C RH=36.7 %
2.	Color after artificial exposure	ΔE Δb	BDS EN ISO 7724-1,2,3	36-10-02	3.48 4.26	-	T=22.4 °C RH=42.5 %
3.	Difference in color	ΔE Δb	BDS EN 513 BDS EN 12608 т.5.8.3	-	0.97 1.43	< 5 < 3	T=22.4 °C RH=42.5 %

* The different profile systems as well as the auxiliary profiles are made from the same approved recipe;

** The test fixtures are aged under the conditions of Table B2 of BDS EN 12608 for a 10-year equivalent and hot climate (S).

I. NOTE: If necessary, the test report may include opinions and interpretations for certain tests (conclusions not allowed) only in accordance with the requirements of paragraph 5.10.5 of BDS EN ISO / IEC 17025: 2006./

II. NOTE: Test results are for test specimens only. Excerpts from the test report may not be reproduced without the written consent of the test laboratory..


 /eng. D. Georgiev/

CONDUCTING THE TEST:.....

HEAD OF LABORATORY



/eng. P. Naydenova/